



CENTRUM STAVEBNÍHO INŽENÝRSTVÍ a. s.
CENTRE OF BUILDING CONSTRUCTION ENGINEERING plc.
 workplace Zlín, K Cihelně 304, 764 32 Zlín – Louky
 Testing laboratory of physical properties of materials, structures and
 buildings – Zlín, Testing laboratory No. 1007.1, accredited by the CA.



Test report No. 377/14

Determination of thermal transmittance
according to ČSN EN 12412-2

Order No.: 463 897

Number of pages
including the annex: 5
Number of copies: 3
Copy No.: 1

Customer: **GEALAN POLSKA Sp. z o.o.**
 ul. Rudzka 31
 95-030 Rzgów, Poland

NIP: 833-12-23-577

Manufacturer: **ŚLASKA FABRYKA OKIEN „KNS“**
 ul. Młodzieżowa 67 B
 44-300 Wodzisław Śląska

Test subject: The frame profiles of GEALAN S8000IQ – A , PVC Tilt and Turn window

Test result: $U_f = 1,1 \text{ W/(m}^2 \cdot \text{K)}$

Date of receiving specimens: 5. 12. 2014

Date of test performing: 8. - 10. 12. 2014

Test performed by: Building thermal engineering laboratory
 Technical laboratory head: Ing. Nizar Al-Hajjar

Head of test
 laboratory No. 1007.1: Ing. Miroslav Figalla

al-hajjar
Figalla

Accredited testing laboratory declares that the test results refer to nothing else but the subject of the test and do not mean acknowledgement or certification of the product. Without a written consent of the testing laboratory the report must not be reproduced in other than complete form.

19. 12. 2014



tel.: +420 577 604 322, +420 577 604 319, +420 577 604 111, tel./fax: +420 577 604 348
 fax: +420 577 104 926, e-mail: nizar@csizlin.cz, www.csias.cz, www.csizlin.cz